Algorithm for the Management of hyperglycaemia during enteral feeding of stroke
patients with diabetes — JBDS guideline

| Diagnosis of stroke

Measure capillary blood glucose (CBG) o

inpatient stay

n admission and during first 24 hours of

If CBG persistently elevated (>7 mmol/l) do
If so — type 2 or type 1 diabetes? If u

es patient already have diagnosis of diabetes?
nsure refer to DISN/DIT for clarification.
Review insulin passport and medication on admission.

A

MDT decision to feed via NGT

Dietitian to prescribe appropriate feed regimen for patient
Refer to DIT/DISN at earliest opportunity

Patient with type 1 diabetes

Continue long-acting insulin analogue
(glargine/detemir) in regimen.
Consider bolus doses of soluble or rapid

feed as required.

Involve DISN/DIT at earliest opportunity.
Avoid unnecessary use of VRIII.

If patient on continuous subcutaneous
insulin pump this should be stopped and
subcutaneous insulin commenced.

acting insulin at start, 6 and 12 hours into

A

Patient with well-controlled type 2
diabetes (CBG 6 — 12 mmol/l)

Consider Metformin liquid via NGT
if CBG rising >12 mmol/l) during
feeding.

Treatment of hypoglycaemia
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Measure CBG 4-6 hourly
(hourly if VRIIlin use)

Target CBG levels 6 — 12 mmol/I

In event of hypoglycaemia (CBG <4 mmol/l) treat
promptly:
Give one of the following via NGT:
a) 2 tubes 40% glucose gel - not for use with fine
bore NGT
b) 1 bottle (60ml) Glucojuice®
¢) 150-200ml orange juice
d) 50-70ml Fortijuce® (NOT Fortisip) to give
15-20g carbohydrate
e) Re-start feed to rapidly deliver 15 — 20g
carbohydrate

FOLLOW THESE TREATMENTS BY A FLUSH
OF THE NGT WITH WATER.

OR give IM Glucagon injection (see section 12)

If severe or recurrent hypoglycaemia obtain IV access
and give IV 10% glucose at 100 ml/hour

Re-check CBG after 10 — 15 minutes. If CBG still

<4 mmol/l - inform ward doctor, give further dose of
treatment (options above), and check CBG 10
minutes later.

If CBG still <4 mmol/I bleep doctor, ensure IV access
and give IV 10% glucose at 100 ml/hour if not
already undertaken. Increase volume of 10% glucose
according to patient response.

A

Patient with poorly controlled type 2 diabetes
(CBG persistently >12 mmol/l)

Consider Metformin liquid via NGT.

IF CBG >12 mmol/l assess feed regimen and
commence an insulin regimen from choices below:
1 Pre-mixed (30/70) human insulin at start and
midpoint of feed.

2. Isophane insulin at start and midpoint of feed.
3. Continuation of basal insulin if already
prescribed with bolus doses soluble insulin at start,
6 and 12 hours into feed as required.

Treatment of hyperglycaemia
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If feed stopped for longer than 2 hours and
insulin has been administered, risk of
hypoglycaemia is high.

Consider commencing IV 10% glucose to
avoid hypoglycaemia.

In people with T1DM not receiving basal
insulin a VRIll should be commenced if
feed turned off for greater than 2 hours

A

Continue feed regimen. Review
every 48 hours by DISN/DIT
or if feed regimen altered,
hypoglycaemia or recurrent
hyperglycaemia.

P If CBG persistently >12 mmol/l, increase insulin
doses by 2 — 4 units or (10-20%) per dosage
adjustment. Liaise with DISN/DIT for advice.

If ketonaemia (>3 mmol/l) or ketonuria (>2+)
refer patient urgently to DIT or out-of

hours medical team for FRIlIVRIII and DKA
management.




